samonss. FCC RF Test Report Report No. : FG450613I

Software Version: 23.06.1602

FR1 N71-SCS 15k-ANT 1

Transmitter Conducted Output Power And ERP, (Gt - L¢)=1.83dB

o (ﬁﬁf) Ba?nﬁm?th Arfen ('lf/llﬁg) Modulation RB F%?/cgrl(jgtserg) (ggri) I?\?v?
71 15 5 133100 665.5 DFT-s-OFDM QPSK 1@1 23.23 22.91 0.1954
71 15 5 133100 665.5 DFT-s-OFDM 16 QAM 1@1 22.31 21.99 0.1581
71 15 5 136100 680.5 DFT-s-OFDM QPSK 1@1 23.1 22.78 0.1897
71 15 5 136100 680.5 DFT-s-OFDM 16 QAM 1@1 22.12 21.8 0.1514
71 15 5 139100 695.5 DFT-s-OFDM QPSK l@1 22.91 22.59 0.1816
71 15 5 139100 695.5 DFT-s-OFDM 16 QAM 1@1 21.95 21.63 0.1455
71 15 10 133600 668 DFT-s-OFDM QPSK l@1 23.23 22.91 0.1954
71 15 10 133600 668 DFT-s-OFDM 16 QAM 1@1 22.32 22 0.1585
71 15 10 136100 680.5 DFT-s-OFDM QPSK 1@1 23.04 22.72 0.1871
71 15 10 136100 680.5 DFT-s-OFDM 16 QAM l1@1 22.15 21.83 0.1524
71 15 10 138600 693 DFT-s-OFDM QPSK 1@1 22.99 22.67 0.1849
71 15 10 138600 693 DFT-s-OFDM 16 QAM l@1 22.07 21.75 0.1496
71 15 15 134100 670.5 DFT-s-OFDM QPSK 1@1 23.16 22.84 0.1923
71 15 15 134100 670.5 DFT-s-OFDM 16 QAM 1@1 22.25 21.93 0.1560
71 15 15 136100 680.5 DFT-s-OFDM QPSK 1@1 23.21 22.89 0.1945
71 15 15 136100 680.5 DFT-s-OFDM 16 QAM 1@1 22.25 21.93 0.1560
71 15 15 138100 690.5 DFT-s-OFDM QPSK 1@1 23.14 22.82 0.1914
71 15 15 138100 690.5 DFT-s-OFDM 16 QAM 1@1 22.16 21.84 0.1528
71 15 20 134600 673 DFT-s-OFDM PI/2 BPSK  50@25 23.22 22.9 0.1950
71 15 20 134600 673 DFT-s-OFDM PI1/2 BPSK 1@1 23.13 22.81 0.1910
71 15 20 134600 673 DFT-s-OFDM PI1/2 BPSK 1@104 23.06 22.74 0.1879
71 15 20 134600 673 DFT-s-OFDM QPSK 50@25 23.12 22.8 0.1905
71 15 20 134600 673 DFT-s-OFDM QPSK 1@1 23.15 22.83 0.1919
71 15 20 134600 673 DFT-s-OFDM QPSK 1@104 23.03 22.71 0.1866
71 15 20 134600 673 DFT-s-OFDM 16 QAM 50@25 221 21.78 0.1507
71 15 20 134600 673 DFT-s-OFDM 16 QAM 1@1 222 21.88 0.1542
71 15 20 134600 673 DFT-s-OFDM 16 QAM 1@104 22.24 21.92 0.1556
71 15 20 134600 673 DFT-s-OFDM 64 QAM 50@25 20.7 20.38 0.1091
71 15 20 134600 673 DFT-s-OFDM 64 QAM 1@1 20.7 20.38 0.1091
71 15 20 134600 673 DFT-s-OFDM 64 QAM 1@104 20.74 20.42 0.1102
71 15 20 134600 673 DFT-s-OFDM 256 QAM 50@25 18.32 18 0.0631
71 15 20 134600 673 DFT-s-OFDM 256 QAM 1@1 18.36 18.04 0.0637
71 15 20 134600 673 DFT-s-OFDM 256 QAM 1@104 18.48 18.16 0.0655
71 15 20 134600 673 CP-OFDM QPSK 53@26 21.71 21.39 0.1377
71 15 20 134600 673 CP-OFDM QPSK l1@1 21.75 21.43 0.1390
71 15 20 134600 673 CP-OFDM QPSK 1@104 21.35 21.03 0.1268
71 15 20 136100 680.5 DFT-s-OFDM PI1/2 BPSK 50@25 23.23 22.91 0.1954
71 15 20 136100 680.5 DFT-s-OFDM P1/2 BPSK l@1 23.2 22.88 0.1941

Sporton International Inc. (ShenZhen) Page Number 1 A5-1 0of 18

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ACCJSCD002




samonss. FCC RF Test Report Report No. : FG450613I

71 15 20 136100 680.5 DFT-s-OFDM PI1/2 BPSK 1@104 22.81 22.49 0.1774
71 15 20 136100 680.5 DFT-s-OFDM QPSK 50@25 23.27 22.95 0.1972
71 15 20 136100 680.5 DFT-s-OFDM QPSK 1@1 23.02 22.7 0.1862
71 15 20 136100 680.5 DFT-s-OFDM QPSK 1@104 22.88 22.56 0.1803
71 15 20 136100 680.5 DFT-s-OFDM 16 QAM 50@25 22.12 21.8 0.1514
71 15 20 136100 680.5 DFT-s-OFDM 16 QAM 1@1 22.25 21.93 0.1560
71 15 20 136100 680.5 DFT-s-OFDM 16 QAM 1@104 22.02 21.7 0.1479
71 15 20 136100 680.5 DFT-s-OFDM 64 QAM 50@25 20.72 204 0.1096
71 15 20 136100 680.5 DFT-s-OFDM 64 QAM l@1 20.74 20.42 0.1102
71 15 20 136100 680.5 DFT-s-OFDM 64 QAM 1@104 20.57 20.25 0.1059
71 15 20 136100 680.5 DFT-s-OFDM 256 QAM 50@25 18.66 18.34 0.0682
71 15 20 136100 680.5 DFT-s-OFDM 256 QAM 1@1 18.41 18.09 0.0644
71 15 20 136100 680.5 DFT-s-OFDM 256 QAM 1@104 18.29 17.97 0.0627
71 15 20 136100 680.5 CP-OFDM QPSK 53@26 21.78 21.46 0.1400
71 15 20 136100 680.5 CP-OFDM QPSK 1@1 21.71 21.39 0.1377
71 15 20 136100 680.5 CP-OFDM QPSK 1@104 21.47 21.15 0.1303
71 15 20 137600 688 DFT-s-OFDM PI1/2 BPSK 50@25 23.1 22.78 0.1897
71 15 20 137600 688 DFT-s-OFDM PI1/2 BPSK 1@1 23.15 22.83 0.1919
71 15 20 137600 688 DFT-s-OFDM PI1/2 BPSK 1@104 22.75 22.43 0.1750
71 15 20 137600 688 DFT-s-OFDM QPSK 50@25 23.09 22.77 0.1892
71 15 20 137600 688 DFT-s-OFDM QPSK l@1 23.13 22.81 0.1910
71 15 20 137600 688 DFT-s-OFDM QPSK 1@104 22.77 22.45 0.1758
71 15 20 137600 688 DFT-s-OFDM 16 QAM 50@25 22.06 21.74 0.1493
71 15 20 137600 688 DFT-s-OFDM 16 QAM 1@1 22.27 21.95 0.1567
71 15 20 137600 688 DFT-s-OFDM 16 QAM 1@104 21.92 21.6 0.1445
71 15 20 137600 688 DFT-s-OFDM 64 QAM 50@25 20.64 20.32 0.1076
71 15 20 137600 688 DFT-s-OFDM 64 QAM 1@1 20.87 20.55 0.1135
71 15 20 137600 688 DFT-s-OFDM 64 QAM 1@104 20.47 20.15 0.1035
71 15 20 137600 688 DFT-s-OFDM 256 QAM 50@25 18.54 18.22 0.0664
71 15 20 137600 688 DFT-s-OFDM 256 QAM 1@1 18.46 18.14 0.0652
71 15 20 137600 688 DFT-s-OFDM 256 QAM 1@104 18.21 17.89 0.0615
71 15 20 137600 688 CP-OFDM QPSK 53@26 21.57 21.25 0.1334
71 15 20 137600 688 CP-OFDM QPSK 1@1 21.79 21.47 0.1403
71 15 20 137600 688 CP-OFDM QPSK 1@104 21.42 211 0.1288
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SPORTON LAB.

FCC RF Test Report

Report No. : FG450613lI

Frequency Stability

NR

SCS

Bandwidth

Freq

Deviation

Band (kH2) (MHz) Arfcn (MHz) Modulation RB (ppm) Verdict Environment
71 15 20 136100 680.5 DFT;F;gIEDM 100@0 0.0026 PASS NV
71 15 20 136100 680.5 DFT(';S?EDM 100@0 0.0045 PASS LV
71 15 20 136100 680.5 DFT;P'SEDM 100@0 0.0053 PASS HV
71 15 20 136100 680.5 DFTC')SF;gEDM 100@0 0.0051 PASS -30C
71 15 20 136100 680.5 DFT;F;gIEDM 100@0 0.0064 PASS -20C
71 15 20 136100 680.5 DFT(';S?EDM 100@0 0.0023 PASS -10C
71 15 20 136100 680.5 DFT;P'SEDM 100@0 0.0051 PASS e
71 15 20 136100 680.5 DFTC')SF;gEDM 100@0 0.0051 PASS 10C
71 15 20 136100 680.5 DFT;F;gIEDM 100@0 0.0026 PASS 20C
71 15 20 136100 680.5 DFT(';S?EDM 100@0 0.0040 PASS 30C
71 15 20 136100 680.5 DFT(;;S}EDM 100@0 0.0059 PASS 40C
71 15 20 136100 680.5 DFTéSF;g}f DM 100@0 0.0052 PASS 50°C
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Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit !
Band (kH2) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
DFT-s-OFDM
71 15 20 136100 680.5 PI/2 BPSK 100@0 4.01 13 PASS
DFT-s-OFDM
71 15 20 136100 680.5 QPSK 100@0 5.41 13 PASS
N71(20M)_DFT-s-OFDM_PI_2- N71(20M)_DFT-s-
BPSK_Outer Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Tng Frea Run 5 ] L pulZ 500 Aften 4D Tng Frea Run
#F Gan: Low #F Cain Low
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Occupied Bandwidth

NR SCS Bandwidth A Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
71 15 5 136100 680.5 cz‘gg}?'\" 25@0 4.4659 5.042
71 15 5 136100 680.5 Cfé%'z[;ﬂ'\" 25@0 4.4786 5.028
71 15 5 136100 680.5 C&%':A'iﬂ'\" 25@0 4.4631 4.966
71 15 5 136100 680.5 gzéo('; Ih 25@0 4.4849 5.088
71 15 10 136100 680.5 cz‘gg}?'\" 52@0 9.2719 10.03
71 15 10 136100 680.5 Cfé%'z[;ﬂ'\" 52@0 9.256 9.917
71 15 10 136100 680.5 C&%':A'iﬂ'\" 52@0 9.2572 9.892
71 15 10 136100 680.5 gzéo('; Ih 52@0 9.2744 10.01
71 15 15 136100 680.5 cz‘gg}?'\" 79@0 14.05 14.71
71 15 15 136100 680.5 Cfé%';[;ﬂ'\" 79@0 14.047 14.83
71 15 15 136100 680.5 C&%':A'iﬂ'\" 79@0 14.063 14.68
71 15 15 136100 680.5 czzéog I 79@0 14.054 14.82
71 15 20 136100 680.5 CPQ'SSFEM 106@0 18.867 19.78
71 15 20 136100 680.5 Cfé%';'iﬂ“" 106@0 18.879 19.81
71 15 20 136100 680.5 C&%’m\" 106@0 18.849 19.62
71 15 20 136100 680.5 czzéog I 106@0 18.807 19.75
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SPORTON LAB.

N71(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

N71(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Tig: Fres Run
te: Off

HF Gan: Low

Ref Lyl Offset 7.50 dB
Ref Value 30.00 dBm

Span 10 Mz 8 i Span 10 WiHg|
Sweep 4.80 ms (1001 pts)

Video BW 150.00 kiz'
Sweep 4.80ms (100 pts)

Total Pavier Total Pawer

N71(5M)_CP-OFDM_64 N71(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig: Fres Run

HF Gan: Low

Ref Lyl Offset 7.50 dB
Ref Value 30.00 dBm

Span 10 MKz 880,50 50.00 kHz' Span 10 M|
Sweep 4.80 ms (1001 pts)

ideo BW 150,00 kHz"
Sweep 4.80 ms (1001 pis)

Total Pover

N71(10M)_CP- N71(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Tig: Fres Run Tig: Fres fum
Gale: O e Off

HF Gan: Low

Ref Lyl Offset 7.50 dB
Ref Valug By

20 Mz} SVideo BIW 300,00 kHz'

Spe
Sweep 2.53 ms (1001 pis)

Total Pover

DEW Power
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N71(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Tig: Fres Run
te: Off

HF Gan: Low

Ref Lyl Offset 7.50 dB
Ref Value 30.00 dBm

Span 20 Mz
Sweep 2.53ms (100 pts)

Total Pavier

N71(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Tig: Fres Run

HF Gan: Low

Ref Lyl Offset 7.50 dB
Ref Value 30.00 dBm

Span 30 MHz|

ideo BW 470,00 kHz"
Sweep 1.67 ms (1001 pis)

Total Pover

N71(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Tig: Fres Run
Gale: O

HF Gan: Low

Ref Lyl Offset 7.50 dB
Ref Valug By

30 MHz|

ideo BW 470,00 kHz" p
Sweep 1.67 ms (1001 pis)

Total Pover

DEW Power

N71(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Trig: Frea Raun
Bale: OF

Total Pawer

N71(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Span 20 WiHg|
Sweep 2.53ms (1001 pts)

Span 30 M|
Sweep 1.67 ms (1001 pts)

N71(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Trig: Frea Raun
> Of

SVideo B 4T0.00 kHz'

Ocaupied Bandwidh
14.054

Freq Emor

Span 30 MHz,
Sweep 1.67 ms (1001 pts)
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N71(20M)_CP- N71(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 408

Scale/Div 10.0 B

Video BW 620,00 kiz' ) Span 40 Mz
ep 1.27 ms (1001 pts)

N71(20M)_CP-OFDM_64 N71(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer
(Occupied BW

Aen: 40 8 Z e KEYSIGHT ot R Aen 408 i Freafum  Cenler Freg: 600
. [Coun ] C o o4 100100
Aign: Ao .

Span 40 MHz| 580,50 ideo BW 620,00 kHz"
Sweep 1.27 ms (1001 pis)

Oooupied Bandwidih

Total Pover

Span 40 Mz
ms (1001 pts)
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Conducted Spurious Emissions

NR SCS Bandwidth Freq

B (kHz) (MHz) Arfcn (MHz) Modulation RB Result Verdict
DFT-s-OFDM
71 15 5 133100 665.5 BPSK 1@0 see graph
71 15 5 133100 665.5 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
71 15 5 133100 665.5 QPSK 1@0 see graph
71 15 5 133100 665.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
71 15 5 136100 680.5 BPSK 1@0 see graph
71 15 5 136100 680.5 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
71 15 5 136100 680.5 QPSK 1@0 see graph
71 15 5 136100 680.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
71 15 5 139100 695.5 BPSK 1@0 see graph
71 15 5 139100 695.5 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
71 15 5 139100 695.5 QPSK 1@0 see graph
71 15 5 139100 695.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
71 15 10 133600 668.0 BPSK 1@0 see graph
71 15 10 133600 668.0 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
71 15 10 133600 668.0 OPSK 1@0 see graph
71 15 10 133600 668.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
71 15 10 136100 680.5 BPSK 1@0 see graph
71 15 10 136100 680.5 DFT;;;'; DM 1@0 see graph PASS
DFT-s-OFDM
71 15 10 136100 680.5 QPSK 1@0 see graph
71 15 10 136100 680.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
71 15 10 138600 693.0 BPSK 1@0 see graph
71 15 10 138600 693.0 DFTB";g}': DM 1@0 see graph PASS
DFT-s-OFDM
71 15 10 138600 693.0 QPSK 1@0 see graph
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71 15 10 138600 693.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
71 15 20 134600 673.0 BPSK 1@0 see graph
71 15 20 134600 673.0 DFT;P'gKF DM 1@0 see graph PASS
DFT-s-OFDM
71 15 20 134600 673.0 QPSK 1@0 see graph
71 15 20 134600 673.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
71 15 20 136100 680.5 BPSK 1@0 see graph
71 15 20 136100 680.5 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
71 15 20 136100 680.5 QPSK 1@0 see graph
71 15 20 136100 680.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
71 15 20 137600 688.0 BPSK 1@0 see graph
71 15 20 137600 688.0 DFT s o DM 1@0 see graph PASS
DFT-s-OFDM
71 15 20 137600 688.0 QPSK 1@0 see graph
71 15 20 137600 688.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
Sporton International Inc. (ShenZhen) Page Number : A5-10 of 18

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ACCJSCD002




samanas. FCC RF Test Report

Report No. : FG450613lI

N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

#hlten: 40 8

g Type: Power (WS
Au|Hokd: 100100
Trg Free Run

Ref Lyl Offset 7.50 dB
Ref Level 30.00 dBm

Start 30 Mz Video BW 3.0 MHz'

Function ! Funclion Ve

N71(5M)_DFT-s-
OFDM_BPSK_Edge _1RB_Left_ Mid_CH

e 406D g Typs: Power (M
an 0 gk 100100
Froq k- Int Tg: Free Run

Ref Lyl Offset 7.50 dB
Ref Level 30.00 dBm

Video BW 3.0 MKz’ Stop 6.990 GHz
Swesp 13.3 ms (40001 pts)

v
Made Trace Scale Function

N
L1}

Funclion Ve

N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH

e 406D g Type: Power (WS

oy 100100

Ref Lyl Offset 7.50 dB
Ref Level 30.00 dBm

start 30 MHz
[4Res B 1.0 MHz

Video BW 3.0 MHZ'

Function Function Vaiue

Stop 6,390 GHz
.0 Mz Swesp 13.3 ms (40001 pts)

N71(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Halten 40 08

Start 30 MHz
#Res BWW 1.0 MHz

Video BW 3.0 MHz"
5 Markor T v
Mode Tiace Scake

N1 1
L T

Function Ve

R
3
2
B
)

N71(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Halten 40 08 Poner [RMS

100100
Run

RefLvi Offset
Ref Level

Start 30 MHz Video BW 3.0 MHZ'
v

Mode Trace Scale Funclion Function Ve

N71(5M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

whien 408 g Type: Fomer [RMS
IHokd 100100
i Free Fun

RefLvi Offset 7.50 B
Ref Level 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

Video BW 3.0 MHZ'

Slop 6.980 GHy|
Sweep 13.3 ms {40001 pts)

5 Marker Table v

Mode Trace Scake Function Vaue
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N71(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

e 406D g Type: Power (WS
Au|Hokd: 100100
Tg: Free Run

Ref Lyl Offset 7.50 dB
Ref Level 30.00 dBm

Start 30 MHz Video BV 3.0 MHz' Stop 6,390 GHz
.0 Mz Swesp 13.3 ms (40001 pts)

Function ! Funclion Ve
dBm

N71(10M)_DFT-s-
OFDM_BPSK_Edge _1RB_Left Mid_CH

ten: 40 65 g Typa: Power (R
g Hokd 100100
Trg Free Run

Ref Lyl Offset 7.50 dB
Ref Level 30.00 dBm

Video BW 3.0 MKz’ Stop 6.990 GHz
Swesp 13.3 ms (40001 pts)

Mode Trace Scale Function ! Funclion Ve
N
L1}

N71(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH

e 406D g Type: Power (WS
Au|Hokd: 100100

Ref Lyl Offset 7.50 dB
Ref Level 30.00 dBm

start 30 MHz Video BW 3.0 MHZ'
[4Res B 1.0 MHz

Function Function Vaiue

N71(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Halten 40 08

Start 30 MHz Video BW 3.0 MHz"
#Res BWW 1.0 MHz

5 Markor T v
Mode Trace Scale E ¥ i Function Ve

N1 1
L T

R
3
2
B

)

N71(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Halten 40 08 2 Poner [RMS
100100
Run

RefLvi Offset

Start 30 MHz Video BW 3.0 MHZ'
W

v

Mode Trace Scale Funclion i Function Ve

N71(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

whien 408 g Type: Fomer [RMS
IHokd 100100
i Free Fun

RefLvi Offset 7.50 B
Ref Level 30.00 dBm

Start 30 Mz Video BW 3.0 MHz' Slop 6.980 GHy|
#Res BW 1.0 MH2 Sweep 13.3 ms {40001 pts)

5 Marker Table v

Mode Trace Scake Function Function Vaue
A5 dBm
Em

R
3
2
B

)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ACCJSCD002

Page Number : A5-12 of 18



samanas. FCC RF Test Report

Report No. : FG450613lI

N71(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

#hlten: 40 8

g Type: Power (WS
Au|Hokd: 100100
Trg Free Run

Ref Lyl Offset 7.50 dB
Ref Level 30.00 dBm

Start 30 MHz Video BV 3.0 MHz' Stop 6,390 GHz
.0 Mz Swesp 13.3 ms (40001 pts)

Function ! Funclion Ve
dBm

N71(20M)_DFT-s-
OFDM_BPSK_Edge _1RB_Left Mid_CH

e 406D g Typs: Power (M
an 0 gk 100100
Froq k- Int Tg: Free Run

Ref Lyl Offset 7.50 dB
Ref Level 30.00 dBm

Video BW 3.0 MHz' Stap 6.980 GHz

Swesp 13.3 ms (40001 pts)

Made Trace Scale Function
N1 f
L T

Funclion Ve

2]

N71(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH
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Conducted Band Edge

NR SCS Bandwidth Freq

Band (kHz) (MH?2) Arfcn (MHz) Modulation RB Result Verdict

71 15 5 133100 665.5 DFT-s-OFDM 1@0 see graph PASS
BPSK

71 15 5 133100 665.5 DFT-s-OFDM 1@0 see graph PASS
QPSK

71 15 5 133100 665.5 DFT-s-OFDM 25@0 see graph PASS
BPSK

71 15 5 133100 665.5 DFT-s-OFDM 25@0 see graph PASS
QPSK

71 15 5 139100 695.5 DFT-s-OFDM 1@24 see graph PASS
BPSK

71 15 5 139100 695.5 DFT-s-OFDM 1@24 see graph PASS
QPSK

71 15 5 139100 695.5 DFT-s-OFDM 25@0 see graph PASS
BPSK

71 15 5 139100 695.5 DFT-s-OFDM 25@0 see graph PASS
QPSK

71 15 10 133600 668.0 DFT-s-OFDM 1@0 see graph PASS
BPSK

71 15 10 133600 668.0 DFT-s-OFDM 1@0 see graph PASS
QPSK

71 15 10 133600 668.0 RalseR 50@0 see graph PASS

71 15 10 133600 668.0 DFT;F;(S)}E DM 50@0 see graph PASS

71 15 10 138600 693.0 DFT;Pg'(: DM 1@51 see graph PASS

71 15 10 138600 693.0 DFT-s-OFDM 1@51 see graph PASS
QPSK

71 15 10 138600 693.0 Sale 50@0 see graph PASS

71 15 10 138600 693.0 DFT;F;(S)}E DM 50@0 see graph PASS

71 15 20 134600 673.0 DFT;Pg'(: DM 1@0 see graph PASS

71 15 20 134600 673.0 DFT-s-OFDM 1@0 see graph PASS
QPSK

71 15 20 134600 673.0 PFEoo ™ 100@0 see graph PASS

71 15 20 134600 673.0 DFTésF;gIEDM 100@0 see graph PASS

71 15 20 137600 688.0 DFT;;SKF DM 1@105 see graph PASS

71 15 20 137600 688.0 DFTS;;’E DM @105 see graph PASS

71 15 20 137600 688.0 DFEooP™  100@0 see graph PASS

71 15 20 137600 688.0 DFT;;;E DM 100@0 see graph PASS
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Test Engineer :

LiangPing Zhou

Temperature :

22~25°C

Relative Humidity :

48~52%

Note: Pre-scanned harmonic for the different antenna combinations, we choose the worst antenna mode to

perform final test.

n5 SA/NR 20MHz / QPSK(ANT1)

— Over SPA S.G. TX Cable [TX Antenna o
Frequency| EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1654.23 -65.67 -13 -52.67 -75.59 -68.92 4.00 9.40 H
2481.34 -62.31 -13 -49.31 -76.79 -65.88 4.88 10.60 H
. 3308.46 -61.57 -13 -48.57 -77.90 -66.50 5.52 12.60 H
Middle 1654.23 -66.02 -13 -53.02 -75.68 -69.27 4.00 9.40 \Y
2481.34 -62.25 -13 -49.25 -76.70 -65.82 4.88 10.60 V
3308.46 -62.25 -13 -49.25 -78.36 -67.18 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_30A_n5A/LTE 30MHz + NR 20MHz / QPSK (ANT1+2)
Frequency|ERP/EIRP| Limit O.\Ie.r SPA SG. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1654.23 -64.76 -13 -51.76 42.50 -68.01 4.00 9.40 H
2481.34 -61.51 -13 -48.51 46.11 -65.08 4.88 10.60 H
3308.46 -65.77 -13 -52.77 47.53 -70.70 5.52 12.60 H
4135.57 -64.99 -13 -51.99 50.37 -69.46 6.00 12.62 H
4962.68 -60.14 -13 -47.14 52.67 -63.55 7.14 12.70 H
5789.8 -53.36 -13 -40.36 53.84 -56.59 7.62 13.00 H
NR n5 6616.91 -48.41 -13 -35.41 55.96 -50.96 8.00 12.70 H
Middle 1654.23 -65.35 -13 -52.35 42.24 -68.60 4.00 9.40 V
2481.34 -61.52 -13 -48.52 46.08 -65.09 4.88 10.60 \Y
3308.46 -65.91 -13 -52.91 47.31 -70.84 5.52 12.60 \Y
4135.57 -64.91 -13 -51.91 50.38 -69.38 6.00 12.62 V
4962.68 -59.80 -13 -46.80 52.78 -63.21 7.14 12.70 \Y
5789.8 -52.57 -13 -39.57 54.13 -55.80 7.62 13.00 V
6616.91 -50.39 -13 -37.39 56.63 -52.94 8.00 12.70 V
4611.00 -63.52 -40 -23.52 -69.77 -69.77 6.45 12.70 H
6916.50 -60.05 -40 -20.05 -63.45 -63.45 8.40 11.80 H
Bz:eran 9222.00 | -54.70 40 1470 | 5705 | 57.05 | 9.65 12.00 H
Middle 4611.00 -62.95 -40 -22.95 -69.2 -69.20 6.45 12.70 \Y
6916.50 -59.57 -40 -19.57 -62.97 -62.97 8.40 11.80 V
9222.00 -55.45 -40 -15.45 -57.8 -57.80 9.65 12.00 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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n12 SA/NR 15MHz / QPSK(ANT1)

Frequency| ERP Limit O.ve.r SPA SG. TX Cable TX Am.ennaPolarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1401.7 -64.24 -13 -51.24 -74.96 -67.49 4.00 9.40 H
2101.61 -63.48 -13 -50.48 -76.51 -67.05 4.88 10.60 H
. 2802.14 -61.18 -13 -48.18 -77.16 -66.11 5.52 12.60 H
Middle 1™ 4017 | -64.45 13 5145 | 7473 | 6770 | 4.00 9.40 v
2101.61 -64.01 -13 -51.01 -76.99 -67.58 4.88 10.60 V
2802.14 -61.05 -13 -48.05 -77.22 -65.98 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n25 SA / NR 40MHz / QPSK(ANT1)
Frequency| EIRP Limit O.ve.r SPA S:C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3726.43 -60.89 -13 -47.89 -79.42 -67.64 5.85 12.60 H
5589.64 -58.81 -13 -45.81 -81.17 -64.61 7.30 13.10 H
7452.86 -53.92 -13 -40.92 -80.88 -57.07 8.35 11.50 H
Middle 9316.07 -45.09 -13 -32.09 -76.69 -47.24 9.85 12.00 H
3726.43 -60.72 -13 -47.72 -79.16 -67.47 5.85 12.60 V
5589.64 -58.50 -13 -45.50 -81.05 -64.30 7.30 13.10 V
7452.86 -53.67 -13 -40.67 -80.63 -56.82 8.35 11.50 V
9316.07 -47.16 -13 -34.16 -77.89 -49.31 9.85 12.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_66A _n25A/LTE 10MHz + NR 40MHz / QPSK (ANT1+2)
Frequency|ERP/EIRP | Limit O_ve_r SPA SG. TX Cable [TX Ant_ennaPolarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal_n (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3726.43 -59.83 -13 -46.83 -78.36 -66.58 5.85 12.60 H
5589.64 -58.07 -13 -45.07 -80.43 -63.87 7.30 13.10 H
NR n25 7452.86 -53.28 -13 -40.28 -80.24 -56.43 8.35 11.50 H
Middle 3726.43 -59.71 -13 -46.71 -78.15 -66.46 5.85 12.60 V
5589.64 -57.88 -13 -44.88 -80.43 -63.68 7.30 13.10 V
7452.86 -53.57 -13 -40.57 -80.53 -56.72 8.35 11.50 V
3481 -60.61 -13 -47.61 -77.65 -67.36 5.85 12.60 H
5221.5 -58.84 -13 -45.84 -80.58 -64.64 7.30 13.10 H
B;‘J(;E% 6962 -54.72 -13 -41.72 -80.76 -57.87 8.35 11.50 H
Middle 3481 -60.73 -13 -47.73 -77.76 -67.48 5.85 12.60 V
5221.5 -59.13 -13 -46.13 -81.12 -64.93 7.30 13.10 V
6962 -54.25 -13 -41.25 -80.75 -57.40 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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N71 SA/NR 20MHz / QPSK(ANT1)

. Over SPA S.G. TX Cable [TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1342.23 -64.04 -13 -51.04 -74.10 -67.29 4.00 9.40 H
2013.34 -65.42 -13 -52.42 -76.78 -68.99 4.88 10.60 H
Middle 2684.46 -62.36 -13 -49.36 -77.61 -67.29 5.52 12.60 H
1342.23 -63.92 -13 -50.92 -73.61 -67.17 4.00 9.40 \Y
2013.34 -64.96 -13 -51.96 -76.21 -68.53 4.88 10.60 V
2684.46 -62.32 -13 -49.32 -77.59 -67.25 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_7A_n71A/LTE 10MHz + NR 20MHz / QPSK (ANT1+2)
Frequency|ERP/EIRP| Limit O.\Ie.r SPA S:G. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1342.23 -64.30 -13 -51.30 -74.36 -67.55 4.00 9.40 H
2013.34 -64.94 -13 -51.94 -76.30 -68.51 4.88 10.60 H
NR n71 2684.46 -62.13 -13 -49.13 -77.38 -67.06 5.52 12.60 H
Middle 1342.23 -64.33 -13 -51.33 -74.02 -67.58 4.00 9.40 Vv
2013.34 -65.28 -13 -52.28 -76.53 -68.85 4.88 10.60 V
2684.46 -62.27 -13 -49.27 -77.54 -67.20 5.52 12.60 V
5061.00 -59.08 -25 -34.08 -81.06 -64.64 7.14 12.70 H
7591.50 -54.43 -25 -29.43 -81.04 -57.73 8.30 11.60 H
LTE Band7| 10122.00 | -50.98 -25 -25.98 -82.36 -52.50 10.48 12.00 H
Middle 5061.00 -58.76 -25 -33.76 -80.88 -64.32 7.14 12.70 V
7591.50 -54.58 -25 -29.58 -81.14 -57.88 8.30 11.60 V
10122.00 | -52.33 -25 -27.33 -82.34 -53.85 10.48 12.00 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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